



10192

Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1	50	808011A 4	STARTER ASSEMBLY	1		
2		809463A 1	SOLENOID KIT, Starter	1		
3	10	47462	SCREW, (.437-14 x 1.250)	2		
4	13	32993	LOCKWASHER, (.437)	2		
5	11	806949	NUT, (M8-1.5)	1		
6	13	40024 7	LOCKWASHER, (M8)	1		
7	13	26996	LOCKWASHER, (#10)	2		
8	11	40021 1	NUT, (M5)	2		
9	11	826711 9	NUT, (.250-28)	1		
10	88	79023A91	FUSE ASSEMBLY, 90 Ampere	1		
11	85	79695	BOOT, Insulator - Black	1		